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ADMINISTRATIVE INFORMATION

Test Report Information

REPORT PREPARED FOR: REPORT PREPARED BY:
Cellphone-Mate, Inc. Terri Rayle

48346 Milmont Drive CKC Laboratories, Inc.
Fremont, CA 94538 5046 Sierra Pines Drive

Mariposa, CA 95338

Representative: Dennis Findley Project Number: 98360
Customer Reference Number: CKC2016429

DATE OF EQUIPMENT RECEIPT: April 21, 2016
DATE(S) OF TESTING: April 21 May 11, 2016

Revision History

Original: Testing of Dual Band Consumer Booster, Model: EZ-3G, to FCC Part 20.21.
Addendum A: Since the time of testing, the manufacturer has chosen to rename the model EZ CALL.
Corrected the Section 5.5 power table values for DL1930-1995 and DL869-894 in Section 7.2, Maximum Power.

Report Authorization

The test data contained in this report documents the observed testing parameters pertaining to and are relevant for
only the sample equipment tested in the agreed upon operational mode(s) and configuration(s) as identified herein.
Compliance assessment remains the client’s responsibility. This report may not be used to claim product
endorsement by A2LA or any government agencies. This test report has been authorized for release under quality
control from CKC Laboratories, Inc.

Steve Behm
Director of Quality Assurance & Engineering Services
CKC Laboratories, Inc.
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Test Facility Information

Our laboratories are configured to effectively test a wide
variety of product types. CKC utilizes first class test
equipment, anechoic chambers, data acquisition and
information services to create accurate, repeatable and
affordable test results.

TEST LOCATION(S):
CKC Laboratories, Inc.
1120 Fulton Place
Fremont, CA 94539

Software Versions

CKC Laboratories Proprietary Software Version
EMITest Emissions 5.03.02
EMITest Immunity 5.03.02

Site Registration & Accreditation Information

Location

CB #

TAIWAN

CANADA FCC JAPAN

Fremont

US0082

SL2-IN-E-1148R

3082B-1 958979 A-0149
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SUMMARY OF RESULTS

Standard / Specification: FCC Part 20.21

KDB 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance
v04, Feb 12, 2016

FCC Part Section Correlation

Mods

Results

Gus'::;ce Guidance Description FCC Sec # FCC Rule Description
7.1a)-k) Authorized Frequency 20.21(e)(3) Frequency Bands Pass
Band Verification Test
7.2.2a)-k) Maximum Power 2.1046/20.21(e)(8)(i)(D) | Power Limit Pass
Measurement
Procedure
7.3a)-d) Maximum Booster Gain 20.21(e)(8)(i)(B) Bidirectional Pass
Computation Capabilities
7.43a)-n) Intermodulation Product | 20.21(e)(8)(i)(F) Intermodulation Pass
Limit
7.5a)-n) Out of Band Emissions 20.21(e)(8)(i)(E) Out of Band Emission Pass
7.6a)-¢) Conducted Spurious 2.1051/22/24 Spurious emission NA?
Emission
7.7.1a)-g) Noise Limit Procedure 20.21(e)(8)(i)(A)(2)(i) Noise Limits Pass
7.7.1h)-n) Variable Noise 20.21(e)(8)(i)(A)(1)
7.7.2a)-g) Variable Noise Timing 20.21(e)(8)(i)(H) Transmit Power Off
Mode
7.8a)-1) Uplink inactivity 20.21(e)(8)(i)(1) Uplink Inactivity Pass
7.9.1a)-1) Variable Booster Gain 20.21(e)(8)(i)(C) (1), Booster Gain Pass
(2)(i)
7.9.2 a)-f) Variable Uplink Gain 20.21(e)(8)(i)(H) Transmit Power Off
Timing Mode
7.10.a) - j) Occupied Band Width 2.1049/22/24 Occupied Band NA?
Width
7.11.2a)-r) | Anti-Oscillation 20.21(e)(8)(ii)(A) Anti-Oscillation Pass
7.11.3a)-h)
7.11.4a)-h)
(alternate to
7.11.3)
Page 6 of 98

Report No.: 98360-12A



‘MA'ATesting the Future
@K(
Standard / Specification: FCC Part 20.21 - continued

KDB 935210 D03 Wideband Consumer  FCC Part Section Correlation Mods Results

Signal Booster Measurement Guidance
v04, Feb 12, 2016

Guid . .. A

S:cl #ance Guidance Description FCC Sec # FCC Rule Description

7.12a) - f) Radiated Spurious 2.1053/ 22/24 Spurious Emission NA!?
Emission

7.13a)-¢) Spectrum Block Filter? NA? NA? NA?

NA!= A different standard applies; see applicable test report.
NAZ? = Not applicable. See the section in the report for the reason.

Modifications During Testing
This list is a summary of the modifications made to the equipment during testing.
Summary of Conditions
No modifications were made during testing.

Modifications listed above must be incorporated into all production units.

Conditions During Testing
This list is a summary of the conditions noted to the equipment during testing.
Summary of Conditions
None

Page 7 of 98
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EQUIPMENT UNDER TEST (EUT)

During testing numerous configurations may have been utilized. The configurations listed below support compliance
to the standard(s) listed in the Summary of Results section.

Configuration 1

Device Manufacturer Model # S/N

Switching Power Adapter GME GME18A-050300FUR 1511-0000069
Dual Band Consumer Cellphone-Mate, Inc. EZ CALL 01

Booster

Support Equipment:

Device Manufacturer Model # S/N

Signal Generator Agilent E4438C MY42082260

Page 8 of 98
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place ¢ Fremont, CA 94539 < (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.1 Authorized Frequency Band Verification

Work Order #: 98360 Date: 04/22/2016
Test Type: Conducted Emissions Time: 09:46:42
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster. The EUT is placed on the test bench.
Evaluation performed at the Outside (Donor) and Inside (Server) antenna port. The EUT Donor port is a type SMA
connector and 50ohm impedance. The EUT Server port is type F connector and 750hm impedance. During testing
there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector. This matching pad has a 5.8dB
correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Test environment conditions: 21°C, 49% Relative Humidity,101.4 kPa

Test procedure:
The test was performed in accordance with section 7.1 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04 Dated February 12, 2016.

Firmware: V1.0
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Test Equipment:

ID Asset# Description Model Calibration Date  Cal Due Date
ANP06709 Cable 32026-29094K-29094K-72TC 9/18/2014 9/18/2016
ANP06710 Cable 32026-29094K-29094K-72TC 9/18/2014 9/18/2016

ANO03470 Spectrum E4440A 12/9/2015 12/9/2017
Analyzer

ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: The plots below show the device only operates on the CMRS frequency bands authorized for use by the NPS.
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place ¢ Fremont, CA 94539 « (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.2 Maximum Power Measurement

Work Order #: 98360 Date: 04/22/2016
Test Type: Conducted Emissions Time: 10:16:12
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Donor port is a type SMA connector and 50ohm impedance.

The EUT Server port is type F connector and 750hm impedance.

During testing there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector.

This matching pad has a 5.8dB correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Test environment conditions: 21°C, 49% Relative Humidity,101.4 kPa

Test procedure:

The test was performed in accordance with section 7.2 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04 Dated February 12, 2016

Firmware: V1.0
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANO03470 Spectrum E4440A 12/9/2015 12/9/2017
Analyzer
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016
The booster is to be deployed with antenna kit with the following characteristic:
Antenna Kitting Information
Component Prod No. Description Gain/Loss
800MHz 1900MHz
Outdoor Antenna SC500W 6dBi 7dBi
Indoor Cable SC-RG6 -50 50Feet 3.75dB 6.42dB
Indoor Antenna SC249W 7dBi 10dBi
SC312wW 3dBi 5dBi

*All equivalent antennas and cables are suitable for use with the EZ 3G.

Summary of Results

Pass: as summarized in table below, measured EIRP, Gain and UL/DL gain ratio are within limits.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN
Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1850-1915 -48.4 20.2 68.6 -47.4 21.0 68.4
UL824-849 -40.4 20.7 61.1 -39.9 20.7 60.6
DL1930-1995 -57.4 9.0 66.4 -59.2 7.1 66.3
DL869-894 -51.3 8.9 60.2 -53.2 6.9 60.1
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Conducted and
Pulse GSM Conducted EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max
(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1850-1915 20.2 7 0 27.2 17 30
UL824-849 20.7 6 0 26.7 17 30
DL1930-1995 9.0 10 6.42 12.6 na 17
DL869-894 8.9 7 3.75 12.2 na 17
4.1MHz Conducted and
AWGN Conducted EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max
(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1850-1915 21.0 7 0 28.0 17 30
UL824-849 20.7 6 0 26.7 17 30
DL1930-1995 7.1 10 6.42 10.7 na 17
DL869-894 6.9 7 3.75 10.1 na 17
Section 5.5 power
Pulse GSM 4.1 MHz AWGN
Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)

UL1850-1915 -39.4 20.1 59.5 -37.2 20.5 57.7
uUL824-849 -30.1 20.8 50.9 -29.9 20.4 50.3
DL1930-1995 -50.1 8.2 58.3 -52.6 7.2 59.8
DL869-894 -42.3 8.8 51.1 -43.3 6.8 50.1

Note: The booster went into Transmitter off mode at Max input power of +0dBm (UL) and -20dBm (DL).
Results presented on the above table are at 1 dB below the Transmit off RF input level.
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AWGN

= Agilent 10:57.17 Apr 22, 2016 RL
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Page 18 of 98
Report No.: 98360-12A



d ‘MA'ATesting the Future
LABORATORIES, INC.

== Agilent 10,4945 Apr 2. 2016 RL
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3% Agilent 10:3200 Apr 22 2016 RL
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F Agilent 10.38.06 Apr 22, 2016 RL

#Atten 20 dB

Span 10 MHz
#VBW 1 MHz Sweep 2.92 ms (601 pis)

Channel Power Power Speciral Density

7.13 dBm / 4.1000 MHz -58.00 dBm/Hz

7.2_Power_Gain_DL_1930-1995_AWGN

= Agilent 10.40:22 Apr 22, 2016 RL

#Allgn 20 dB

S2
Center 1,983 300 GHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pts)

Channel Power Power Speciral Density

7.20 dBm /4.1000 MHz -58.93 dBm/Hz

7.2_Power_Gain_DL_1930-1995_AWGN-Max
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[ Freg/Channel

. Aglent 110102 422201 S

ChFreq 84058 MHz Tig RFB | , 42‘;’;:]%’02’;% :
Buis! Power [averages:to0 | |
Starl Freq
840580000 MHz
#Atten 30 B '
| Slop Freq
840.580000 MHz
CF Step
300.000000 kHz
Aulo Man
Freq Oliset
513948 0.00000000 Hz
#VBW 1 MHz Sweep 640 s (601 pts) r 1
Anplitude Threshold -30.00 dB
Current Data
Quiput Pwr Max Pt Min Pt
20.71 dBm 21.06 dBm -7.06 dBm

7.2_Power_Gain_UL_824-849_GSM

% Aglent 110001 222006 RL  [FreqChamnel

g Center Fregq
Ch Freq 840.58 MHz Trig RFB 840 580000 MHz

Burst Pawer Javeses: 100 | —
Center 840.5800000 MHz Start Fraq

840.580000 MHz

#Alten 30 dB
Slop Freq
840.580000 MHz

CF Step
300.000000 kHz
Aulo Man

Freq Ofiset

26,09 SRR (00000000 Hz

|Res BW 300 kHz 640 s (601 pts)

(0] tput Power Ampiitude Threshold -30.00 dB

(Measured Burst Width)

20.77 dBm Output Pwr Max Pt Min Pt

Ful Burst Width 571848 20.79 dBm PARPA ) 5.02dBm

Flle Cper tus, CA\TEMF WMF file saved

7.2_Power_Gain_UL_824-849 _GSM-Max
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¢ Agilent 111229 Apr 22 2016 | Freq/Channel

Center Freq
ChFreq 185325 GHz Tig RFB | , L,
Eutsl Power s
Start Freq
1.85325000 GHz
Slop Freq
185325000 GHz
CF Siep
300.000000 kHz
Aulo Man
Freq Ofiset
0.00000000 Hz
0 tpUt Power Amplitude Threshold -30.00 dB
(Measured Burst Width 2“1“_'%___—__—.
20.17 dBm Output Pwr Max Pt Min Pt
Ful Burst Width LYA R 20.19 dBm 20.50 dBm 2.10 dBm

In separalor

7.2_Power_Gain_UL_1850-1915_GSM

3 Agilent 111440 Apr 22, 2016 RL  [FreqiChannel
Center Freq
Ch Freq 1.85325 CHz 1.85305000 GHz

Burst Power Averagesr 00 - —

Center 1.853250000 GHz Start Freq
185325000 GHz

Slop Freq
1.85325000 GHz

CF Step
300.000000 kHz
Aulo Man

Freq Offset

e 000000000 Hz

|Res BW 300 kHz

Amrpiitude Threshold

Current Data

20_10 dBm Output Pwr Max Pt Min Pt

Ful Burst Width 571.8 s 20.10 dBm 20.44 dBm 0.49 dBm

s, CATEMF WMF file saved

7.2_Power_Gain_UL_1850-1915_GSM-Max
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Trig RFB

Ch Freq 886.08 MHz

Burs! Power

#Aten 20 dB

dB

613.9s
Sweep 640 s (601 pts)

-26.09 s

Res BW 300 kHz #VEW 1 MHz

Arrplitude Threshold -30.00 dB

Output Power

(Measured Buret Width)

8.94 dBm

Ful Burst Width

Current Data
Quiput Pwr
8.94 dEm

Min Pt
-10.78 dBm

Max Pt

5718 s 9.29 dBm

7.2_Power_Gain_DL_869-894_GSM

]

Freg/Channel

Center Freq
886.080000 MHz

Starl Freq
886.080000 MHz

Slop Freq
886.080000 MHz
CF Step
300.000000 kiz
Aulo

Freq Dliset
0,00000000 Hz

Invalid separator

Re il

= Agilent 10.18:12 Apr 22, 2016

Trig RFB

Buis| Power averages: 100 | |

#Aften 20 dB

|EEEEEEE

-26.09 8 613.9s
640 s (601 pts)

Ch Freq 886.08 MHz

#VBW 1 NHz Sweep

Anrplitude Threshold -30.00 dB

Current Data
Quiput Pwr
878 dEm

Min Pt
-11.04 dBm

Max Pt
9.10dBm

8.8

Full Burst Widih

6 dBm

57188

CATEMP . WMF hile saved

Flle Cperation Slatus

7.2_Power_Gain_DL_869-894_GSM-Max

3 (FreqlChannel

Center Freq
886.080000 MHz

Starl Freq
886 080000 MHz

Slop Freq
§86,080000 MHz

CF Step
300.000000 kHz
Ao Man
Freq Ofisel
0.00000000 Hz
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Center Freq
LARE] LA Trg  RFB | 4 93330000 GHz
StartFreq
1.88330000 GHz
Slop Freq
1.98330000 GHz
CF Step
300.000000 kHz
- Auto Man
Freq Offsel
TECr 00000000 fiz
|Res BW 300 kHz #VEW 1 MHz Sweep 640 15 (601 pts)
Output Power Amplitude Threshold -30.00 4B
(Measured Burs! Width) Current Data
9.04 dBm t Pur Max Pt Min Pt
Ful Burst Width 572.9us 9.07 dBm 9.37 dBm

File Cperation Stalus, C\TEMP WMF lile saved

7.2_Power_Gain_DL_1930-1995_GSM

,[FrquChannal

F= Agilent 10,1232 Apr 22, 2016

19833 GHz

Ch Freq Tng RFB

Averages: 100 -

Burst Power

Center 1.983300000 GHz

#Alten 20 dB

613.98
#VEW 1 MHz

Arpiitude Threshold -30.00 dB

Output Power

(Measured Bure! Width)

8.16 dBm

Ful Burst Widih

Current Data
Oulput Pwr
8.17 dBm

Min Pt
-14.95 dBm

Max Pt
8.51dBm

Flle Cperaticn Status

7.2_Power_Gain_DL_1930-1995_GSM-Max

B )]

Center Freq
1.98330000 GHz

Start Freq
198330000 GHz

Slop Freq

1.98330000 GHz
CF Step

300.000000 kHz

Aulo Man

Freq Ofiset
0.00000000 Hz
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. ¢ 1120 Fulton Place ¢ Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.3 Maximum Booster Gain

Work Order #: 98360 Date: 04/22/2016
Test Type: Conducted Emissions Time: 10:16:12
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Donor port is a type SMA connector and 50ohm impedance.

The EUT Server port is type F connector and 75ohm impedance.

During testing there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector.

This matching pad has a 5.8dB correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Test environment conditions: 21°C, 49% relative humidity,101.4 kPa
Test procedure:

The test was performed in accordance with section 7.3 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04 Dated February 12, 2016.

Firmware: V1.0
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Test Equipment:
ID Asset# Description Model Calibration Date  Cal Due Date

ANP06709 Cable 32026-29094K-29094K - 9/18/2014 9/18/2016
72TC

ANP06710 Cable 32026-29094K-29094K - 9/18/2014 9/18/2016
72TC

ANO03470 Spectrum Analyzer E4440A 12/9/2015 12/9/2017

ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: as summarized in table below.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN

Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1850-1915 -48.4 20.2 68.6 -47.4 21.0 68.4
UL824-849 -40.4 20.7 61.1 -39.9 20.7 60.6
DL1930-1995 -57.4 9.0 66.4 -59.2 7.1 66.3
DL869-894 -51.3 8.9 60.2 -53.2 6.9 60.1

*Fixed Booster maximum gain shall not exceed 6.5 dB + 20 Log10 (Frequency), where Frequency is the uplink mid-
band frequency of the supported spectrum bands in MHz

4.1MHz

Pulse GSM AWGN Limit (dB)
UL gain vs DL gain 1850/1930 2.1 2.1 9.0
UL gain vs DL gain 824/869 0.9 0.5 9.0
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__ TestConditions/Setwp

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place ¢ Fremont, CA 94539 < (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.4 Intermodulation Product

Work Order #: 98360 Date: 04/22/2016
Test Type: Conducted Emissions Time: 13:27:01
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Donor port is a type SMA connector and 50ohm impedance.

The EUT Server port is type F connector and 750hm impedance.

During testing there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector.

This matching pad has a 5.8dB correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Test environment conditions: 21°C, 49% relative humidity,101.4 kPa
Test procedure:

The test was performed in accordance with section 7.4 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04 Dated February 12, 2016

Firmware: V1.0
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANO03470 Spectrum Analyzer E4440A 12/9/2015 12/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: As shown on the plots, all intermodulation products are measured below -19dbm limit.

Inter Modulation Product
Freq Pre AGC Limit
(MHz) (dBm) (dBm) Results
UL1850-1915 -24.7 -19 Pass
UL824-849 -26.2 -19 Pass
DL1930-1995 -38.2 -19 Pass
DL869-894 -55.7 -19 Pass

Note: The EUT maintains compliance with the intermodulation limit at input power of AGC+10dB.
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3% Agilent 13:34:58 Apr 22,2016 RL

Mkr1 837.100 MHz
#iAlten 30 dB -26.233 dBm

Span 5 MHz
#VEW 10 kHz Sweep 1.667 s (601 pts

7.4_Intermod_UL_824-849MHz

¢ Agilent 13:27.01 Apr 22, 2018 R L
Mkri 1.883 100 GHz
Rel 20 dBm #Atten 30 dB -24.749 dBm

“Ava | Average

‘

| | PN P | Y SRy | W A RS PR S | R Sy | e

Span 5 MHz
#VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_UL_1850-1915MHz
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Mki1 880.300 MHz
#Allen 10 dB -55.683 dBm

T

| P . ‘A__,L“'_m,.ﬁ e llA A

Cenfer 881,500 MHz Span § NHz
#Res BW 3 kHz #VEW 10 kHz

7.4_Intermod_DL_869-894MHz

= Agilent 134950 Apr 22, 2016 RL

Mki1 1.963 100 GHz
#Alten 10 dB -38.213 dBm

Center 1.962 500 GHz Span 5 MHz
#Res BW 3 kHz HVEW 10 kHz 1.667 s (601

7.4 _Intermod_DL_1930-1995MHz
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place ¢ Fremont, CA 94539 < (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.5 Out-of-band Emissions

Work Order #: 98360 Date: 04/22/2016
Test Type: Conducted Emissions Time: 14:26:31
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster. The EUT is placed on the test bench.
Evaluation performed at the Outside (Donor) and Inside (Server) antenna port. The EUT Donor port is a type SMA
connector and 50ohm impedance. The EUT Server port is type F connector and 75ohm impedance. During testing
there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector. This matching pad has a 5.8dB
correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Test environment conditions: 21°C, 49% Relative Humidity,101.4 kPa

Test procedure:
The test was performed in accordance with section 7.5 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04 Dated February 12, 2016

Firmware: V1.0

Additional plots taken at 1dB before EUT shuts down and before reaching the maximum input level indicated in
section 5.5 of above document.

- Maximum uplink transmitter test levels for fixed wideband consumer signal booster: +0 dBm

- The maximum downlink input level for all device types is —20 dBm

Lower RBW was used as applicable per rule part, in addition integration power function of the Spectrum Analyzers’
Adjacent Channel Power tool was used to show compliance in instances where accuracy can be improved by
integrating power measured in smaller RBW and linearly summed into standard bandwidth.
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Used for testing the alternative test modulation types:
* CDMA (alternative 1.25 MHz AWGN¥*)
* LTE 5 MHz (alternative 4.1 MHz AWGN¥*)
*AWGN test signal, the bandwidth was measured 99% occupied bandwidth.

Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANO03470 Spectrum Analyzer E4440A 12/9/2015 12/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: As shown on the plots, all out-of-band emissions are measured below -19dbm limit.

GSM
Low Hi
Out of Band Emission Out of Band Emission
Freq Pre Limit Freq Pre Limit
(MHz) AGC (dBm) Results (MHz) AGC (dBm) Results
UL1850-1915 -23.3 -19.0 Pass uL1850-1915 -30.6 -19.0 Pass
UL824-849 -27.0 -19.0 Pass UL824-849 -30.6 -19.0 Pass
DL1930-1995 -36.8 -19.0 Pass DL1930-1995 -34.6 -19.0 Pass
DL869-894 -38.7 -19.0 Pass DL869-894 -41.2 -19.0 Pass
CDMA
Low Hi
Out of Band Emission Out of Band Emission
Freq Pre Limit Freq Pre Limit
(MHz) AGC (dBm) Results (MHz) AGC (dBm) Results
UL1850-1915 -28.3 -19.0 Pass UL1850-1915 -24.5 -19.0 Pass
UL824-849 -36.5 -19.0 Pass UL824-849 -34.1 -19.0 Pass
DL1930-1995 -46.6 -19.0 Pass DL1930-1995 -49.0 -19.0 Pass
DL869-894 -50.5 -19.0 Pass DL869-894 -57.3 -19.0 Pass
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WCDMA
Low Hi
Out of Band Emission Out of Band Emission
Freq Pre Limit Freq Pre Limit

(MHz) AGC (dBm) Results (MHz) AGC (dBm) Results
UL1850-1915 -32.5 -19.0 Pass UL1850-1915 -41.6 -19.0 Pass
UL824-849 -42.8 -19.0 Pass UL824-894 -42.9 -19.0 Pass
DL1930-1995 -44.7 -19.0 Pass DL1930-1995 -40.0 -19.0 Pass
DL869-894 -59.2 -19.0 Pass DL869-894 -61.5 -19.0 Pass

Note: The EUT maintains compliance with the OOB emission limit at input power of AGC+10dB.
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CDMA

F& Agilent 16:06:35 Apr 22, 2016 RL
Mkr1 849.018 4 MHz
#Atten 30 dB 34,126 dBm

\Average
100

Stop 849,300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_H_PreAGC

% Agilent 16:0413 Apr 22, 2016 R L
Mkr1 823.997 § MHz
#Aften 30 dB -36,479 dBm

Stop 824.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_L_PreAGC
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3% Agllent 10:55:20 Apr 25, 2016

#Alten 30 dB

VEW 1 MHz

RMS Resuts / . Lower

NMki1 1.915000 GHz
-28.239 dBm

Span 8.5 NHz
Sweep 2.52 ms (601 pis)

7.5_OBE_UL_1850-1915MHz_H_PreAGC

X Agilent 10:52.23 Apr 25,2016

VEW 1 MHz

R L
Mkr2 1.847 340 GHz
-45,839 dBm

Span 8.5 NHz
Sweep 2.52 ms (801 pis)

dBm

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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Mkr1 894.048 8 MHz
#Alten 20 dB -57.313 dBm

Start 894.000 0 MHz Stop 894,300 0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1 ms (601 pis|

7.5_OBE_DL_869-894MHz_H_PreAGC

F& Agilent 15:02:48 Apr 22 2016 RL
Mkr1 868.960 1 MHz
#Alten 20 dB -50,525 dBm

'868.960100 MHz
-50.525 dBm

Starl 868.700 0 MHz Stop 869.000 0 MHz
#Res BW 100 kHz #VBW 300 kHz

7.5_OBE_DL_869-894MHz_L_PreAGC
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Mkr1 1.985 000 GHz
+45,926 dBm

Cenler 1.993 750 GHz : ' Span 8.5 NHz
#Res BW 100 kHz VEW 1 MHz Sweep 2.52 ms (601 pis)

RMS Resuts Freq Clfeet Rel BW Lower  4am
e <

7.5_OBE_DL_1930-1995MHz_H_PreAGC

¥ Agilent 145622 Apr22, 2016 R L
Mkr1 1.930 000 GHz
-50.272 dBm

e

NP VARSI e

Cenfer 1.931 250 GHz : ' : Span 8.5 NHz
fiRes BW 100 kHz VEW 1 MHz Sweep 2.52 ms (601 pis)

RMS Results " .~ Lowe dge  UPPer  4gm

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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Xe Agllent 11:20:40 Apr 25, 2016 R L
Mkr1 849.000 0 MHz
#Atten 20 6B 30,585 dBm

Starf 849.000 0 MHz Stop 849.300 0 MHz
#iRes BW 30 kHz #VEW 100 kHz

7.5_OBE_UL_824-849MHz_H_PreAGC

= Agilent 1117:29 Apr 25, 2016 RL
Mkr1 823,998 0 MHz
#Alten 30 dB .27.046 dBm

Stop 824.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_L_PreAGC
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Mkr1 1.915 081 GHz
#Atten 30 dB -45,660 dBm

2.3

Span 6.4 NHz
Sweep 20.76 ms (601 pts)

7.5_OBE_UL_1850-1915MHz_H_PreAGC

% Agilent 11.13:19 Apr 25, 2016 RL
Mkr1 1.850 000 GHz
#Atten 30 dB y ? -25.114 dBm

Cenler1.850200 GHz ' Span 6.4 NHz
#Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms (601 pts)

RMS Resuts

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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Mkr1 894.000 3 MHz
#Alten 20 dB -41.236 dBm

Stop 894.300 0 MHz
#VBW 100 kHz Sweep 1 ms (601 plis

7.5_OBE_DL_869-894MHz_H_PreAGC

= Agilent 14.26:31 Apr 22, 2016 RL
Mkr1 868.988 5 MKz
#Atten 20 dB -38.730 dBm

Stop 869.000 0 MHz

#VEW 100 kHz

7.5_OBE_DL_869-894MHz_L_PreAGC

Page 41 of 98
Report No.: 98360-12A



Mkr1 1.995 000 GHz
#Allen 20 dB - -36.683 dBm

Center 1.994 800 GHz Span 6.4 NHz
#Res BW 30 kHz Sweep 20.76 ms (601 pts)

RMS Results

Carri

7.5_OBE_DL_1930-1995MHz_H_PreAGC

3¢ Agilent 14:4140 Apr 22,2016 R T
Nkr1 1.930 000 GHz
#Aften 20 dB -40.154 dBm

Span 6.4 NHz
i Sweep 20.76 ms (601 pts)

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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LTE

< Agilent 15:54:55 Apr 2. 2016 RL

Mki1 849,000 0 MHz
#iAlten 30 dB -42.895 dBm

Stop 849.300 0 MHz
#VBW 300 kHz Sweep 1 ms (601 pls

7.5_OBE_UL_824-849MHz_H_PreAGC

7= Agilent 15:53.04 Apr 22, 2016 RL
Mkir1 823.986 0 MHz
#Alten 30 dB 42774 dBm

o |823.986000 MHz
-42.774 dBm

Starl 823.700 0 MHz Stop 824.000 0 MHz
#Res BW 100 kHz #VBW 300 kHz

7.5_OBE_UL_824-849MHz_L_PreAGC
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+= Agilent 15:49.58 Apr 22, 2016 R L

Mkr1 1.815 000 GHz
fiAlten 30 dB -52,291 dBm

}

| Number cf Averages

Span 11 MHz
VEW 510 kHz Sweep 12.36 ms (601 pts)

7.5_OBE_UL_1850-1915MHz_H_PreAGC

= Agilent 154602 Apr 22, 2016 R T
Mkr1 1.850 000 GHz
#Atten 30 4B -43.421 dBm

Center 1.852 500 GHz Span 11 MHz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms (601 pts)

RMS Results 8 v d

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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Mkr1 894.000 3 MHz
#Atlen 20 dB -61.484 dBm

'894.000300 MHz
-61.484 dBm

Stop 894.300 0 MHz
#VBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_H_PreAGC

% Agilent 15:12.10 Apr 22, 2016 RL
Mkr1 868.904 6 NHz
#Alten 20 dB -59.155 dBm

Stop 869.000 0 MHz
#VBW 300 kHz Sweep 1 ms (601 pis|

7.5_OBE_DL_869-894MHz_L_PreAGC
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- Agilent 152157 Apr 22 2016 RL

Mkr1 1.985 000 GHz
#Alten 20 dB -51.412 dBm

e e P e P e e

| Number of Averages

J—"

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pts)

RMS Resuls

Carriar Power

7.5_OBE_DL_1930-1995MHz_H_PreAGC

=< Agilent 1519.08 Apr 22. 2016 RL
Mkr1 1.930 000 GHz
#Alten 20 dB 56,336 dBm

< % e
P e R

Cenler 1.§32 500 GHz ‘ Span 11 MHz
#Res BW 51 kHz Sweep 12.36 ms (601 pts)

RMS Resuts o / ¢ Lower Bc UPPer 4gm

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place ¢ Fremont, CA 94539 < (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.7 Noise Limit (Maximum Transmitter Noise Power Level / Variable UL Noise Timing)
Work Order #: 98360 Date: 04/25/2016

Test Type: Conducted Emissions Time: 11:34:59

Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Donor port is a type SMA connector and 50ohm impedance.

The EUT Server port is type F connector and 750hm impedance.

During testing there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector.

This matching pad has a 5.8dB correction factor.

7.7.1 Maximum Transmitter Noise Power Level
Per figure 3, input Donor port was terminated with 50 Ohm Pasternack load (MN: PE6187 and SN: 1443).
Input server port was terminated with 500hm Pasternack load via a 75/50 Ohm impedance matching pad.
(MN: PE6187 and SN: 1443).

7.7.2 Variable UL Noise Timing
Per figure 4, server port was terminated with 50 Ohm Pasternack load via a 75/50 Ohm impedance matching
pad. (MN: PE6187 and SN: 1443).

Part 22

UL: 824-849MHz

DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Test environment conditions: 20°C, 45% Relative Humidity,101.5kPa
Test procedure:

The test was performed in accordance with section 7.7 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04 Dated February 12, 2016
Firmware: V1.0
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANO03470 Spectrum Analyzer E4440A 12/9/2015 12/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

7.7.1 Maximum transmitter noise power level
e 7.7.1a-g: Maximum transmitter noise with 50-ohm shielded load

Maximum Noise Power
Freq Measured Limit Margin
MHz dBm./MHz dBm/MHz
UL1850-1915 -39.33 -37.0 -2.3
UL824-849 -46.64 -44.1 -2.5
DL1930-1995 -40.83 -37.0 3.8
DL869-894 -49.13 -44.1 -5.0
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e 7.7.1 h-n: Maximum transmitter noise when varying the DL signal generator output level with a 4.1MHz

AWGN signal.
7.7 Booster UL Noise Limit
-30.0
-40.0 : natl
\L
A\ \
-50.0 -
- \
Transmit Noise \\\‘\
dBm/MHz \-‘
-60.0 ——1850-1915MHz UL Limit
\ \ —— Data_UL 1850-1915MHz
-70.0 ‘ TX power off limit
-80.0
-90.0
-90.0 -80.0 -70.0 -60.0 -50.0 -40.0 -30.0 -20.0
RSSI
dBm
1850.0 1915.0 MHz
Limit Margin
RSSI Measured RSSI Fixed Booster TX off
Noise
B D Limi
(dBm) (dBm/MHz) ependent imit
-90.0 -38.5 -37.0 -1.5
-75.0 -38.4 -37.0 -1.4
-58.0 -49.0 -45.0 -4.0
-50.0 -56.5 -53.0 -3.5
-49.0 -57.0 -54.0 -3.0
-48.0 -57.1 -55.0 -2.1
-32.0 -73.0 -70 -3.0
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7.7 Booster UL Noise Limit

-30.0

-40.0

Transmit Noise
dBm/MHz  -50.0

-600 —— 824-849MHz UL Limit
Data_UL 824-849MHz

-70.0 TX power off limit

-80.0

-90.0

-90.0 -80.0 -70.0 -60.0 -50.0 -40.0 -30.0 -20.0
RSSI
dBm
824.0 849.0 MHz
Limit Margin
RSSI Measured RSSI Fixed Booster TX off
Noise A
(dBm) (dBm/MHz) Dependent Limit
-71.0 -45.7 -44.1 -1.6
-67.0 -45.8 -44.1 -1.7
-58.0 -49.9 -45.0 -4.9
-56.0 -52.0 -47.0 -5.0
-34.0 -73.0 -69.0 -4.0
-33.0 -73.0 -70.0 -3.0
-32.0 -73.0 -70 -3.0
7.7.2 Variable uplink noise timing
Uplink Noise timing
Freq Measured Limit
MHz Sec sec
UL1850-1915 1.4 3
UL824-849 1.5 3
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7.7.1 Maximum Transmitter Noise Power Level

a—g Noise 50

2 Agilent 11:36:52 Apr 25, 2016 RL

Nkr1 824.67 NHz
#Atten 10 dB -46.639 dBm

Span 50 MHz
#VBW 3 MHz Sweep 1 ms (601 pis

7.7_Noise_UL_824-849MHz

- Agilent 11:34:59 Apr 25, 2016 RL
Mkr1 1.851 95 GHz
#Atten 10 dB -39.332 dBm

Span 130 NHz
#VBW 3 MHz Sweep 1 ms (601

7.7_Noise_UL_1850-1915MHz
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Nkr1 873.58 NHz
#Atten 10 dB +49,130 dBm

Center 881.50 MHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz

7.7_Noise_DL_869-894MHz

= Agilent 11:41:36 Apr 25, 2016 RL
Mkr1 1.950 15 GHz
#Atten 10 dB 7 -40.832 dBm

s Y SIS A R R
A\
\

\

Span 130 NHz
#VBW 3 MHz Sweep 1 ms (601

7.7_Noise_DL_1930-1995MHz

Page 52 of 98
Report No.: 98360-12A



d AWVATesting the Future
LABORATORIES, INC.

h—-n Tx Noise

Note: For this subsection, see summary of results of 7.7.
7.7.1 h-n: Maximum transmitter noise when varying the DL signal generator output level with a 4.1MHz AWGN

signal.
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#Atten 10 dB

#VBW 3 MHz

AMkr1 15s

-18.68 dB

Span 0 Kz
Sweep 10 s (601 pts

7.7_VarNoise_UL_824-849MHz

¥ Agilent 13:39:22 Apr 25, 2016

#Alten 10 dB

#VBW 3 MHz

R L

AMkr1 14s

-26.99 dB

Span 0 Hz

7.7_VarNoise_UL_1850-1915MHz
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place ¢ Fremont, CA 94539 < (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.8 Uplink Inactivity

Work Order #: 98360 Date: 04/25/2016
Test Type: Conducted Emissions Time: 13:52:19
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Donor port is a type SMA connector and 50ohm impedance.

The EUT Server port is type F connector and 750hm impedance.

During testing there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector.

This matching pad has a 5.8dB correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Test environment conditions: 20°C, 45% Relative Humidity,101.5 kPa

Test procedure:

The test was performed IAW section 7.8 of the FCC document: 935210 D03 Wideband Consumer Signal Booster
Measurement Guidance v04 Dated February 12, 2016

Firmware: V1.0

Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANO03470 Spectrum Analyzer E4440A 12/9/2015 12/9/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016
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Summary of Results

Pass: As demonstrated, when the booster is not serving an active device connection after 5 minutes the uplink
noise power does not exceed -70dBm/MHz

Uplink Inactivity
Freq Measured Limit
MHz Min Min
UL1850-1915 2.45 5.0
UL824-849 2.46 5.0
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%¢ Agilent 14:02:30 Apr 25, 2016 R L
AMkr1 1474s
Rel 19.9 dBm #Atlen 0 dB 0.01dB

Span 0 Hz
#VBW 3 MHz

7.8_Inactivity_UL_824-849MHz

% Agllent 13,5219 Apr 25 2016 RL
aMkr1 1468 s
Rel -19.9 ¢Bm #Atfen 0 dB 0.02 dB

Cenfer 1.882 500 GHz Span 0 Hz
Res BW 1 MHz #VBW 3 MHz

7.8_Inactivity UL_1850-1915MHz
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__ TestConditions/Setwp

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place ¢ Fremont, CA 94539 < (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.9 Variable Booster gain( Max Gain / Variable Uplink Gain Timing)
Work Order #: 98360 Date: 04/25/2016
Test Type: Conducted Emissions Time: 14:10:04
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Donor port is a type SMA connector and 50ohm impedance.

The EUT Server port is type F connector and 750hm impedance.

During testing there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector.

This matching pad has a 5.8dB correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Test environment conditions: 20°C, 45% Relative Humidity,101.5 kPa

Test procedure:

The test was performed in accordance with section 7.9 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement v04 Dated February 12, 2016

Firmware: V1.0
Note:
Used MSCL provided by the manufacturer’s antenna kitting.
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Mobile station coupling loss (MSCL): the minimum coupling loss (in dB) between the wireless device and
the input (server) port of the consumer booster. MSCL must be calculated or measured for each band of
operation and provided in compliance test reports. MSCL includes the path loss from the wireless device,
and the booster’s server antenna gain and cable loss. The wireless device is assumed to be an isotropic (0
dBi) antenna reference. Minimum standoff distances from inside wireless devices to the booster’s server
antenna must be reasonable and specified by the manufacturer in customer provided installation manuals.

L P = 20logf + 20logd — 27.5

Where:
L P = basic free space path loss,
f = Center frequency,
d = 2 meters.
MSCL
Frequency MSCL
(MHz) (dB)
1850-1915 43.2
824-849 36.6
Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANPO06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06138 Cable 32022-29094K- 3/18/2015 3/18/2017
29094K-72TC
ANO03470 Spectrum Analyzer E4440A 12/9/2015 12/9/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016
ANCO00082 RF Coupler 722-10-1.500V 8/26/2015 8/26/2017
ANCO00087 Combiner 44000 01/07/2016 01/07/2018
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Summary of Results

Pass: As demonstrated, computed gains are within the gain limit. All maximum variable uplink gain timings are
within 3 second limit.

7.9.1 Maximum gain

Fixed Wideband Consumer Signal Booster

7.9 Booster UL Gain Limit -

80.0 MSCL
70.0 1850-1915MHz=43.2
N
N
Gain 60.0 \-\\
dB \\
50.0 \
\\
40.0 ey ——1850-1915MHz UL Limit
30,0 S —— Data_UL 1850-1915MHz
TX power off limit
20.0
10.0
0.0
-90.0 -80.0 -70.0 -60.0 -50.0 -40.0 -30.0 -20.0
RSSI
dBm
1850.0 1915.0 MHz
Limit Margin
RSSI Input Measured Measured RSSI s
Booster
TX off
(dBm) (dBm) Output Gain (dBm) Dependent Limit
(dBm)
-75.0 -51 16.2 67.2 72.0 -4.8
-70.0 -51 16.2 67.2 72.0 -4.8
-62.0 -51 10 61.0 71.2 -10.2
-61.0 -51 8.1 59.1 70.2 -11.1
-58.0 -51 6 57.0 67.2 -10.2
-57.0 -51 3.9 54.9 66.2 -11.3
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7.9 Booster UL Gain Limit -
Fixed Wideband Consumer Signal Booster

80.0 MSCL
70.0 824-849MHz=36.3
Gaingn g -
50.0
40.0 ——824-849MHz UL Limit
30.0 Data_UL 824-849MHz
TX power off limit
20.0
10.0
0.0
-90.0 -80.0 -70.0 -60.0 -50.0 -40.0 -30.0 -20.0
RSSI
dBm
824.0 849.0 MHz
Limit Margin
RSSI Input Measured Measured RSSI L
Booster
TX off
(dBm) (dBm) Output Gain (dBm) Dependent Limit
(dBm)
-74.0 -44.5 15.6 60.1 64.9 -4.8
-67.0 -44.5 15.6 60.1 64.9 -4.8
-61.0 -44.5 14.7 59.2 63.6 -4.4
-60.0 -44.5 13.7 58.2 62.6 -4.4
-56.0 -44.5 9.7 54.2 58.6 -4.4
-54.0 -44.5 7.7 52.2 56.6 -4.4
7.9.2 Variable uplink gain timing
Uplink Gain Timing
Frequency Measured Limit
(MHz) (Sec) (Sec)
UL1850-1915 1.4 3
UL824-849 1.4 3
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7.9.1 Maximum Gain

For this subsection, see summary of results of 7.9
7.9.1 Maximum gain
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7.9.2 Variable uplink Gain Timing

& Agilent 15:53:51 Apr 25,2016 R L

AMkrt 14s
#Atten 30 dB -61.86 dB

Span 0 Hz

#VEW 100 kHz

7.9.2_VarULGainTiming_UL_824-849MHz

2t Agilent 15.56:59 Apr 25, 2016 RL
aMkr1 14s
#Aften 30 dB 56.40 0B

Center 1.882 500 GHz Span 0 Hz
Res BW 100 kHz HVEW 1 MHz Sweep 10 s (601 pts

7.9.2_VarULGainTiming_UL_1850-1915MHz
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.11 Anti-Oscillation (Oscillation Restarts / Oscillation mitigation or shutdown)
Work Order #: 98360 Date: 04/25/2016

Test Type: Conducted Emissions Time: 16:41:48

Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
Configuration 1
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Donor port is a type SMA connector and 50ohm impedance.
The EUT Server port is type F connector and 750hm impedance.
During testing there is a 75 ohm to 50 ohm matching pad connected to the EUT type F connector.
This matching pad has a 5.8dB correction factor.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Test environment conditions: 20°C, 45% Relative Humidity,101.5kPa

Test procedure:

The test was performed in accordance with section 7.11 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04 Dated February 12, 2016

Firmware: V1.0
Note: UL1850-1915MHz -AWGNL+5:
- AWGNL denotes a 4.1MHz AWGN signal (99% occupied bandwidth) tuned to the frequency of 2.5 MHz
above the lower edge of the operating band 1850-1915MHz
- +5 denotes a variable attenuator adjusted such that the insertion loss for center of band under test (isolation)
between the booster’s donor and server ports is 5 dB greater than the maximum gain, as recorded in the
maximum gain test procedure, for the band under test.
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Test Equipment:

ID Asset # Description Model Calibration Date Cal Due Date
ANP06902 Cable 32022-29094K - 12/30/2015 12/30/2017
29094K-36TC
ANP06903 Cable 32022-29094K - 12/30/2015 12/30/2017
29094K-36TC
ANP06899 Cable 32022-29094K - 12/30/2015 12/30/2017
29094K-72TC
ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC
ANO03470 Spectrum Analyzer E4440A 12/9/2015 12/9/2017
ANO03412 Band Pass Filter PE8705 8/12/2015 8/12/2017
ANO03413 Band Pass Filter PE8706 8/12/2015 8/12/2017
ANO03414 Band Pass Filter PE8707 8/12/2015 8/12/2017
ANO03415 Band Pass Filter PE8708 8/12/2015 8/12/2017
ANO03447 Band Pass Filter PE8710 8/12/2015 8/12/2017
ANO03448 Band Pass Filter PE8711 8/12/2015 8/12/2017
ANO03446 Band Pass Filter 4FV50- 1/04/2016 1/04/2018
707/H18-0/O
ANO03467 Band Pass Filter 4FV50- 1/04/2016 1/04/2018
731/H30-O/O
ANO03468 Band Pass Filter 4CS10- 1/04/2016 1/04/2018
781.5/E12.2-

0/0
ANO03469 Band Pass Filter 4CS10- 1/04/2016 1/04/2018
751.5/E12-0/0
ANO02475 1 dB step 8494B 6/29/2015 6/29/2017
Attenuator
ANO03429 10dB step 8496B 8/27/2015 8/27/2017
Attenuator
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016
ANC00082 RF Coupler 722-10-1.500V 8/26/2015 8/26/2017
ANC00087 Combiner 44000 1/07/2016 1/07/2018
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Summary of Results

Pass: All oscillations detections and mitigations occur within 0.3 seconds in uplink bands, within 1 second in the
downlink bands and the noise level is below the -70dBm/MHz limit.

7.11.2 Oscillation restart tests

Oscillation detection

Time Between restart

Number of restart

Peak
Freq Measured Limit | Level | Measured Limit Measured | Limit
MHz Sec Sec dBm Sec At least sec
UL1850-1915 0.18 0.30 26.6 94 60
UL824-849 0.10 0.30 249 92 60 3 5
DL1930-1995 0.20 1.00 20.1 94 60 5
DL869-894 0.42 1.00 9.8 92 60

The booster continues to mitigate at least 1 minute before restarting. The plots demonstrate after 3 restarts (the

limit is 5 restart), the booster does not resume operation until manually reset.
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7.11.3 Test procedure for measuring oscillation mitigation or shutdown

0*

UL 824-849 MHz UL1850-1915 MHz

Max Max
Gain Gain

Isolation Peak Min Diff Limit Isolation Peak  Min Diff Limit

dB dBm dBm ds dB dB dBm  dBm dB dB
+5dB -59.6 -65.6 6.0 12.0 +5dB 543  -60.5 6.2 12.0
+4dB -58.6  -66.0 7.4 12.0 +4dB -53.6  -60.1 6.5 12.0
+3dB 58.1 -66.5 8.3 12.0 +3dB 537  -60.6 6.9 12.0
+2dB 57.4  -66.7 9.3 12.0 +2dB 532  -60.8 7.7 12.0
+1dB -56.0 -67.1 11.2 12.0 +1dB 522 -60.9 (8.7)* 12.0
0dB 540 -67.6 (13.6)* 12.0 0dB *x ** 0.0 12.0
-1dB -52.3 -67.8 15.5)* 12.0 -1dB S S 0.0 12.0
-2dB -43.4  -68.7 (25.2)* 12.0 -2dB *ok *ok 0.0 12.0
-3dB 9.6 -69.8  (79.4)* 12.0 -3dB ks ks 0.0 12.0
-4dB *x *x 0.0 12.0 -4dB ** ** 0.0 12.0
-5dB o o 0.0 12.0 -5dB s s 0.0 12.0
DL 869-894 MHz DL 1930-1995 MHz

Max Max
Gain Gain

Isolation Peak  Min Diff Limit Isolation Peak  Min Diff Limit

dB dBm  dBm dB dB dB dBm  dBm dB dB

+5dB  -65.0  -69.9 4.8 12.0 +5dB 583  -66.3 8.0 12.0
+4dB 642  -70.0 5.8 12.0 +4dB -58.1  -66.5 8.5 12.0
+3dB 632  -70.8 7.6 12.0 +3dB 574  -66.5 9.1 12.0
+2dB 63.0 -70.7 7.7 12.0 +2dB -56.5  -66.8 10.3 12.0
+1dB 619  -71.2 9.3 12.0 +1dB 553  -67.4 (12.2)* 12.0
0dB 591 <717  (12.6)* 12.0 0dB 539  -67.4 (13.4)* 12.0
-1dB 567 721 (15.4)* 12.0 -1dB 522 -675 (15.3)* 12.0
-2dB -53.0 727 (19.7)* 12.0 -2dB 496  -67.6 (18.0)* 12.0
-3dB 422 729  (30.7)* 12.0 -3dB 482  -68.0 (19.9)* 12.0
-4dB o o 0.0 12.0 -4dB 5.3 -69.0 (63.7)* 12.0
-5dB ks *E 0.0 12.0 -5dB g g 0.0 12.0

Note: The measured difference exceeds the limit for a period of less than 300 second before device mitigates and
shuts down. The maximum recorded time prior to shutdown was 75 seconds for the Uplink bands and 85 seconds
for the Downlink bands.

** The device shuts down immediately.
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7.11.2 Oscillation Restart Tests

= Agilent 08:40.57 Apr 26, 2016 RL

A Mke1 100 s
#Alten 10 dB -27.44 0B

Final IF Overioad

Marker A
100.0000000 ms
-27.44 dB

Cenler 826.500 MHz Span 0 Hz
Res BW 1 MHz #VEW 3 MHz

7.11_osc_UL_824-849MHz

%% Agilent 085516 Apr 26, 2016 R L
A Mkr1 92s
#Atten 30 dB -806 dB

Span 0 Hz

Res BW 1 MHz #VEW 3 MHz

7.11 osc_UL_824-849MHz - 600sec
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- Agilent 08:39:33 Apr 26, 2016 RL

Nkr1 2683 s
#Alten 30 dB 24,88 dBm

EE
2.683333333 s
24.88 dBm

I AR AR AAAA AL A b A Ay

Modnt sttt A AN A S M s M

Cenler 826.500 MHz Span 0 Hz
Res EW 1 MHz #VEW 3 MHz

7.11_osc_UL_824-849MHz -Pk
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AMkr1 1833 ms
#Alten 10 dB -36.09 dB

Final IF Overload

#VEW 3 MHz

7.11_osc_UL_1850-1915MHz

F Agilent 09:18:37 Apr 26, 2016 RL
AMkr1  94s
#Atten 20 ¢B -26.09 dB

Final IF Overload

Center 1.853 783 GHz Span 0 Hz
Res BW 1 MHz #VEW 3 MHz

7.11_osc_UL_1850-1915MHz_600sec.
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= Agilent 09:00:02 Apr 26, 2016 R L

Mki1 2.542 s
#iAtten 30 dB 26.63 dBm

Marker
2.541666667 s |
I

fHt

26.63 dBm |

PP Y VT S | P Sy (s AR L TN e |

‘ |

J Uy S AR AN AR AW AN gy

Center 1.853 783 GHz Span 0 Hz
Res BW 1 MHz #VBW 3 MHz

7.11_osc_UL_1850-1915MHz-Pk

Page 71 of 98
Report No.: 98360-12A



AMkrt 425nms
#Aiten 10 dB -2152 48

#VEW 3 MHz

7.11_osc_DL_869-894MHz

4 Agilent 08:3100 Apr 25, 2016 RL

AMkr1  92s
#Aften 20 dB -11.72 dB

HVEW 3 MHz

7.11_osc_DL_869-894MHz - 600sec.
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Mkr1 2675s

#Atten 30 dB 9.7 dBm

|
1
;

AL st Rt A A AR A A A A A At AN
Vg eA st s i vay A e N A b A

Span 0 Hz
#VBW 3 NHz

7.11_osc_DL_869-894MHz-Pk
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AMke1 200 s
Alten 10 dB -28.86 dB

Fnal IF Qverload

Span 0 Hz

HVEW 3 MHz

7.11_osc_DL_1930-1995MHz

3¢ Agilent 16:56.06 Apr 25,2016 RL

AMkr1  94s
GEREETN] #Alten 20 dB -18.84 dB

Center 1,977 833 GHz Span 0 Hz
Res BW 1 MHz #VBW 3 MHz

7.11_osc_DL_1930-1995MHz-600sec.
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= Agilent 16:37:19 Apr 25, 2016 RL

Mkl 2.692s
#Alten 30 dB 20.08 dBm

Marker
2.691666667 s
20.08 dBm

i a T v VRN PN W

Span 0 Hz
#VEW 3 MHz Sweep 5 s (601

7.11_osc_DL_1930-1995MHz-Pk
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7.11.3 Measuring Oscillation Mitigation or Shutdown

#% Agilent 10,50:42 Apr 26,2016 R L

Mki1 840.725 MHz
#Atten 18 d8 53977 dBm
Marker

840.725000 MHz

Rel 11.7 dBm
#Avg

R T s

Span 10MHz
#VBW 100 kHz Sweep 33,37 ms (1000 pts)
Ampltude
-53.98 éBm
-67 57 ¢Bm

7.11.3_UL_824-849-AWGNL+0

2 Agilent 10:48:14 Apr 26, 2016

RL

Mkr2 843,307 NHz
Rel 11.7 dBm #Alten 18 dB
#Avg

-67.125 dBm
Log EE
10 |843.307000 MHz
-67.125 dBm

#VEW 100 kHz

X Ads

7.11.3_UL_824-849-AWGNL+1

Page 76 of 98
Report No.: 98360-12A



Mkr1 840.745 MHz
#Allen 18 dB -57.359 dBm

———
s A v gt

Cener 840.900 NHz - = : ) Span 10 NHz
fiRes BW 30 kHz H#VBW 100 kHz Sweep 33.37 ms (1000 pts)

Marker Trace X Axs d

! () 840 745 MHz

2 (1) 1 843508 MHz

7.11.3_UL_824-849-AWGNL+2

= Agilent 10:47:30 Apr 26, 2016 RL
Mkr1 840.745 MHz
#Allen 18 dB -58.128 dBm

D e S ST - SO B

Span 10 NHz
Sweep 33.37 ms (1000 pts)

Arrplitude
B40 745 MHz 58.13¢8
843508 Mz $6.4548m

7.11.3_UL_824-849-AWGNL+3
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% Agilent 10.4717 Apr 26, 2016 R L
Mkr1 840.745 MHz
Rel 11.7 dBm ~ #Aften18dB -58.578 dBm

f:;g Marker |
10 840.745000 MHz

-58.578 dBm

ey [ g e

Cenler 840,900 MHz - 5 - - : S|Jan 10 NHz
fiRes BW 30 kHz Sweep 33.37 ms (1000 pts)
Marker Trace X Axis Amplitude
| ) 840 745 MHz -58.56 dBm
2 ) 1 843508 MHz 66.02dBm

7.11.3_UL_824-849-AWGNL+4

FE Agilent 10:4640 Apr 26,2016 R L
Mki1 840,885 MHz
Rel 11.7 dBm #Allen 18 dB -59.593 dBm

e Marker
840.665000 MHz
-59.593 dBm

Span 10 MHz
Sweep 33.37 ms (1000 pts)
Arrpiude
840665 MHz -59.59 dBm
843508 MHz +85.57 dBm

7.11.3_UL_824-849-AWGNL+5
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Mkr1 840.725 MKz
#Allen 18 dB -52.293 dBm

Span 10 NHz
#VEW 100 kHz Sweep 33.37 ms (1000 pts)
X Axis Arrplitude
8407 2 -52.29 dBm
843408 MHz -67.77d8m

7.11.3_UL_824-849-AWGNL-1

3= Agilent 10:51.46 Apr 26, 2016 RL
Mkr1 840.795 MHz
Rel 11.7 dBm #Atten 18 dB -43.431 dBm

"9 | Marker
og

10 840.795000 MHz
0‘;’“ -43.431 dBm

-,

i S -

Span 10 MHz
Sweep 33.37 ms (1000 pts)
Amphude
-43.43 d8m
B43 408 NHz 68,67 dBm

7.11.3_UL_824-849-AWGNL-2
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Mki1 840.895 MHz
#Alten 18 dB 9.599 dBm

— — — o
e ppep i B & T i

Span 10 NHz
H#VEW 100 kHz Sweep 33.37 ms (1000 pts)
X Axie Anrplfude
2 9.50 dBm
-8979 d8m

7.11.3_UL_824-849-AWGNL-3
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*= Agilent 10:17:10 Apr 26, 2016 R L
Mki2 1.872 881 GHz
#Alten 20 dB -60.882 dBm

Span 20 MHz
#VEW 100 kHz Sweep 66.73 ms (1000 pts)

1872881 GHz

7.11.3_UL_1850-1915-AWGNR+1

3% Agllent 10:16:53 Apr 25, 2016 R L
Mki2 1.872 881 GHz
#Allen 20 dB -60.783 dBm

Span 20 MHz
#VBW 100 kHz Sweep 66.73 ms (1000 pts)
Arpitude
-53.15dBm
-80.78 d8m

7.11.3_UL_1850-1915-AWGNR+2
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Mkr2 1.872 881 GHz
#Alten 20 dB -60,573 dBm

Center 1.872 050 GHz ' : Span 20 NHz
#Res BW 30 kHz Sweep 66.73 ms (1000 pis)
Matker Trace Typ X AmpMude
1 (1
2 (L}

7.11.3_UL_1850-1915-AWGNR+3

3% Agllent 10:21:42 Apr 26, 2016 RL
NMki2 1.872 881 GHz
#Allen 20 d8 -60.132 dBm

Center 1.872 050 GHz Span 20 NHz
#Res BW 30 kHz HVEW 100 kHz Sweep 66.73 ms (1000 pts)
Marker Trace Arrplilude
1 (1) 7845 -5359dBm
2 (1) 1872 -80 13 dBm

7.11.3_UL_1850-1915-AWGNR+4
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%= Agilent 10:13:32 Apr 26, 2016 R L

Mkr1 1.878 106 GHz
#Atlen 20 dB -54.307 dBm

Marker
1.878106000 GHz
-54.307 dBm

Center 1.872 050 GHz Span 20 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 66.73 ms (1000 pts)
Axi

Marker Trace Amrplitude
| (1) H -54.31 dBm
2 1) 1672 380 GHz -50.47 dBm

7.11.3_UL_1850-1915-AWGNR+5
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#Atten 18 dB

Center 871,190 MHz
#Res BW 30 kHz
Marker Trata
(1)
(1)

Mkr1 871.082 MHz
-59.111 dBm

Span 8 MHz
Sweep 26.71 ms (1000 pts)
Amphude
-58.11 d8m
-11.72dBm

7.11.3_DL_869-894-AWGNR+0

= Agilent 1317:37 Apr 26, 2016

#Alten 18 dB

| I

T et
A s

HVEW 100kHz

RL
Mkr1 871.082 MHz
-61.935 dBm

— b

-, -

T U Y o N S

Span 8 MHz
Sweep 26.71 ms (1000 pts)
Amplilude
51.94 d8m
7121 d8m

7.11.3_DL_869-894-AWGNR+1
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Mkr2 873.084 MHz
#Allen 18 dB -70.707 dBm

e

~b : ; —

Span 8 MHz
Sweep 26,71 ms (1000 pts)

7.11.3_DL_869-894-AWGNR+2

2 Agilent 131138 Apr 26, 2016 R L
Mkr2 873.084 MHz
#Alten 18 dB +70.830 dBm

Cenler 871.190 MHz Span 8 NHz
#Res BW 30 kHz #VEW 100 kHz Sweep 26.71 ms (1000 pts)
Mearker Trace X Axis Amphude
1 " F 871234 MKz 6320 ¢Bm
2 (1) Fre 873084 MHz -7083 dBm

7.11.3_DL_869-894-AWGNR+3
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3= Agilent 13:1114 Apr 26, 2016 RL
Mkr2 873.084 NHz
Rel 19.7 dBm #Allen 18 d8 -70.035 dBm

™9 | Marker
873.084000 MHz

-70.035 dBm

Center 871.190 MHz Span 8 MHz
#Res BW 30 kHz H#VBW 100 kHz Sweep 26.71 ms (1000 pts)
Marker Trace X Axie Arrplilude
1 (1) 871234 MKz
2 (1) 873084 MHz

7.11.3_DL_869-894-AWGNR+4

- Agilent 130957 Apr 26, 2016 RL
Mkr1 871.346 MKz
Rel 19.7 dBm #Allen 18 dB -64.966 dBm

19| Marker
og

1w | 871.346000 MHz
-64.966 dBm

e e

Span 8 MHz
#VBW 100 kHz Sweep 26.71 ms (1000 pts)

X Aus Arpltude
871346 MHz -84.97 dBm
873092 MHz -69.85dBm

7.11.3_DL_869-894-AWGNR+5
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Mir1 871,082 MKz
56697 dBm

#Alten 18 dB

Span 8 MHz
Sweep 26.71 ms (1000 pts)
ArrpMude
-56,70 dBm
-7213dBm

_ #VEW 100 kHz
X Axie

871082 MHz

873,084

7.11.3_DL_869-894-AWGNR-1

% Agllent 13:18:51 Apr 25, 2016

R L
Mkr1 871.082 MKz

#Allen 18 dB -52.986 dBm

=% [N 2

Span 8 MHz
Sweep 26.71 ms (1000 pts)

Ampitude

7.11.3_DL_869-894-AWGNR-2
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Mki1 871,082 MHz
#Alten 18 dB -42.221 dBm

= T w— B R P +

Span 8 MHz
#VBW 100 kHz Sweep 26.71 ms (1000 pts)
X Axie [
871.082MHz
875084 MHz

7.11.3_DL_869-894-AWGNR-3
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Rel 8.6 cBm #Allen 18 ¢B
"Ava | Marker
1.980959000 GHz

921 dBm

#VEW 100 kHz
X Axis
1,080 959 GHz
1976070 GHz

Nkr1 1.980 859 GHz
-53.921 dBm

Span 22.93 MHz
Sweep 76.52 ms (1000 pts)
Amrplitude
-5392 dBm
-67.35dBm

7.11.3_DL_1930-1995-AWGNL+0

¢ Agilent 135121 Apr 26, 2016

#Allen 18 dB

#VEW 100 kHz
X Axis

1,080 684 Gz

1975 908 GHz

Mki2 1.975 809 GHz
-67.378 dBm

Span 22,93 MHz
Sweep 76.52 ms (1000 pts)
Amplitude
-66.32 dBm

-67.38d8m

7.11.3_DL_1930-1995-AWGNL+1
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% Agllent 135109 Apr 26, 2016

#Allen 18 dB

#VBW 100 kHz
X Axis

1,880 884 GHz

1.975 909 GHz

Nki2 1.875 909 GHz
-66.834 dBm

Span 22.93 NHz
Sweep 76.52 ms (1000 pts)
Amplitude
8 dBm
348m

7.11.3_DL_1930-1995-AWGNL+2

¥ Agilent 1350.56 Apr 26, 2016

#Allen 18 dB

Center 1.977 390 GHz
#Res BW 30 kHz

Marker Trace
(1)
m

RL
Mkr2 1.975 909 GHz
-66.501 dBm

Span 22.93 MHz
Sweep 76.52 ms (1000 pts)

Amplitude
5744 dBm
-86.50 dBm

7.11.3_DL_1930-1995-AWGNL+3

Page 90 of 98
Report No.: 98360-12A



¥ Agllent 135041 Apr 26, 2016

#Allen 18 dB

#VEW 100 kHz

R L
Mki2 1.975 909 GHz
-66.538 dBm

Span 22.93 MHz
Sweep 76.52 ms (1000 pts)
Ampitude
-56.08 dBm
-86,54 dBm

7.11.3_DL_1930-1995-AWGNL+4

= Agilent 13.49.54 Apr 26, 2016

Rel 8.6 dBm #Atten 18 dB

"9 | Marker
og

w0 | 1.975909000 GHz
g’?’; ( -66.252 dBm

Center 1.977 330 GHz
#Res BW 30 kHz

Marker

#VEW 100 kHz

1980684
1,975 909 GHz

R L
Mki2 1.875 809 GHz
-66.252 dBm

Span 22.93 MHz

Sweep76.52ms (1000 pts)
Amphude
-58.27 dBm
-66,.25 dBm

7.11.3_DL_1930-1995-AWGNL+5
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Mkr1 1.980 859 GHz
#Alten 18 dB -52.177 dBm

Center 1.977 390 GHz X ) ’ Span 22.93 NHz
#iRes BW 30 kHz #VEW 100 kHz Sweep 76.52 ms (1000 pts)
Marker Trate X Axis AmrpMude
| (1) F 1 -52.18dBm
2 Tl 1976 07 iz -6750d8m

7.11.3_DL_1930-1995-AWGNL-1

¥ Agilent 13:5029 Apr 26, 2016 R L
Mkr1 1.980 959 GHz
#Alten 18 dB -49.591 dBm

Cenfer 1.977 390 GHz - ) B " Span 22.93 NHz
fiRes EW 30 kHz HVEW 100 kHz Sweep 76.52 ms (1000 pts)

Marker Trace Amplitude
|

Xi§
(1) 1,980 959 GHz -49.59 dBm
2 (1) 1,976 070 GHz £7.55 dBm

7.11.3_DL_1930-1995-AWGNL-2
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Mki1 1.980 959 GHz
#Alten 18 dB -48.156 dBm

Span 22.93 NHz
HVEW 100 kHz Sweep 76.52 ms (1000 pts)
X Axis Ampliude
1,980 959 GHz :

1976070 GHz

7.11.3_DL_1930-1995-AWGNL-3

= Agilent 14:01'44 Apr 26, 2016 RL
Mki1 1.981 097 Ghz
#Alten 18 dB -5.310 dBm

Span 22.93 MHz
#VBW 100 kHz Sweep 76.52 ms (1000 pts)
XAvs
1.981 097 GHz
1976 070 GHz -69.04 d8m

7.11.3_DL_1930-1995-AWGNL-4
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Section 7.13 not applicable because the EUT does not utilize spectrum block filtering.
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CKC

7.7 Noise Fig Setup
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7.8 Uplink Setup

7.11.2 Setup
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7.11.3 Setup
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SUPPLEMENTAL INFORMATION
. MeasurementUncertainty

Uncertainty Value Parameter
4.73 dB Radiated Emissions
3.34dB Mains Conducted Emissions
3.30dB Disturbance Power

Reported uncertainties represent expanded uncertainties expressed at approximately the 95% confidence level
using a coverage factor of k=2.
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